Siderca S.ALC,

e
o Dr. Jorge A, Simini 250
{(B2304MHA) Campana
Buenos Aires, Argentina
INSPECTION CERTIFICATE Number / Ntmero: Page / Pagina: {54) 3429 433100 tet.
{54) 2489 433405 fax
(BS EN 10204 3.1: 2004 - 1SO 10474 3.1B: 1991) Bate / Dia: December 21, 2012
crrr——————
Customer ! Cliente: CHEVRON POLSKA ENERGY RESOURGES Customear’s Order Bem{ Orden Chente - ftem: Cuslomer's Reference / Ref. del Clienta: Manufaclerer’s Works Order N* 7 Confirmacién de Venla:
8-00002 N/A 51578/01
[Manufacturing Process f Proceso de Manufactura: Product Type / Tipo de Producio: Surface / Superficia:
SEAMLESS HOT ROLLED SEAMLESS STEEL CASING STRING INT BARE /EXT VARNISHED
Stantlard or Specilication f Normas o Especificaciones! Steel Grade !/ Grado de acero; Ends I Extrzemos:
APl 5CT + CHEVRON SR1-A OCTGS6 + QCP 2050 Rev. 23 P 110 TSH BLUE
JCimensions / Scheduie f Céduia: Length ! Lengiud: Quantity / Canlidﬁiﬁi 2__5_'.!_;1?'(:'5:[_;32 Hominal Weight / Peso Nominal:
NiA 10865.94 FT 574176 LB 53.5 LBIFT
R3. SPEC 3311.94 MTS 260442 KG 79.62 KG/M
Specimen condition Specimen dimensions Test Y.8. U.T.5. Y515 Elongation / Alargamento
Heat N® | Sample N° | Zone}] LotN® Pipe N* Condicin de la probeta Dimensiones de la probeta femp | EwliQ.60% Req.
Colada N° { Muestra N° | Zona| Lote N° Tubo N° Ls 5S¢ {Type] O Size Aren Temp. {Min: 110 Min: 125 Red. Max, Lo Min, Obt.
Tipo Tamafia Seccién | ensayojMax 140 rax; — - 2"
in in2 °C ksi ksi mm Ya S
25506 | 1967445 | EZ | 71397 1384 B ] AM | 85 L 1497 X 0.523 0.767 RT 125.9 136.7 0.92 50,8 5.5 | 225
52446 4| 1967456 | B2 | 71389 1528 B AM Ss L 1.505 x 0.52 0.787 RT 1253 135.6 0.92 50,8 165 | 228
52448 /| 1967483 | 51 71400 1610 8 AM Ss L 1.496 x 0.507 0.763 RT 124.9 136.2 092 50,8 155 | 200
52460 1967449 { E1 71388 1450 B8 AM Ss L 1.48x0.525 a.786 RT 126.8 136.4 0.93 50,8 155 | 226
52461 1967495 | £1 71402 1826 B Al Ss L 1.485x 0.503 0.75% RT 124.2 133.8 0.03 50,8 185 | 209
52461 1967408 | E2 | 71403 1829 B AM Ss L 1.491 x 0.528 0.791 RT 124.6 134.5 0.93 50,8 155 | 224
52481 1967498 | 1 | 71403 1867 B AN Ss L 1.503 x 0.541 0.817 RT 1285 138.6 093 80,8 185 1 221
52462 1967475 | E2 | 71401 1738 8 Adt Ss L 1.498 x 0.523 0.787 RT 128.3 137.4 0.93 50,8 188 | 221
AM: As manufactured / Sequn proceso de fabricacion 1s: Location of sample / Ubicacion de la muestra Freq. Max: Required maximae [ Maximo requerido U.T.S: Ullimate tensile strength f Resistencia
B8: Body [ Cuerpo Max: Maximum / Maximao Req: Required ! Requerido Y.5: Yield strength / Fluencia
£1/E2: Ends of Sampling / Extremos de Muestra Min: Mimimum / Minimop RT: Room temperature / Temperstura ambiente
" JL: Longitidinal / Longitudinat Obt: Obtained / Oblenkdo Se: Specimen condition f Condicidn de fa probeta
Lo: Initial length / Longltud inicial O Orientation / Orientagion Ss: Slrip specimen [ Mueslra rectangular

This CRrIRGOIe 13 15500 By 8 CoMpUIBnZed Sysiam ard 1t 13 Vel win eleseome sgnature, On the onginal carlificats K Ipde-mark graen colorald
“Tenans® is stamped. . In case the owner of the origingt ceriificata would releasa a copy of it, he must attas! its conformity to the original ane taking
upon himsel! the respansibiity tor any unlawhid or not atlowed uss. Any alleratlion andior falsification vill be subjecied to the Jaw.,

Ester cortlicado $@ emde mednnty Soloma compulatizadn v es vakiads con fima eleclronica. B cerificado oniginal posed mprass rs oo
Tenanis color verde En caso de que el poseedor del cerificadn enlregue una copia, deberd garantizer la conformidad con el ongina! haciéndose

respansable por eualquier uso ilegal o indebido, Cualquier slieracitn yo lalmficacion estard suets a la ley.
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Siderca 5.ALC

Dr. Jorge A. Simini 250
(B2804MHA) Campana
Buenos Aires, Argentina

(BS EN 10204 3.1: 2004 - 1SO 10474 3.1B: 1991)

INSPECTION CERTIFICATE

Number / Namero:

699375

(54) 348% 433100 tel.

Page / Pagina;
(54) 3489 433405 fax

2/9

Date / Dia; December 21, 2012

Customer { Cliente: CHEVRON POLSKA ENERGY RESOURCES

Customer™s Order Item / Qrden Clenle - ftem:

Customer’s Reference / Rel. del Ciiente: Manufactyser's Works Order N° / Confirmacion de Venla:

8-06002 NIA 51578101
Manufacturing Process { Procaso de Manufactura: Product Type / Tipo de Producto: Surface | Superficie:
SEAMLESS HOT ROLLED SEAMLESS STEEL CASING STRING INT BARE [EXT VARNISHED

Standard or Specification f Normas o Especificaciones:
AP 5CT + CHEVRON SR1-A OCTGS6 + QCP 2050 Rev. 23

Steel Grade / Grado de acero
Pi10

Ends / Extramos:
TSH BLUE

Dimensions / Dimensiones:
9 578 X 0.545INCH
244.48 X 13.84 MM

NIA

Schedute / Cédula:

R3. SPEC

Length / Longitud;

Quanity f Canhidad: 283 Pcsipz
10865.94 FT
3311.94 MTS

574176 LB
260442 KG

Nonunal Weight f Paso Nominal:
53.5 LB/FT
79.62 KGIM

 CHEMICAL COMPOSITION / COMPOSICION QUIMICA:

Composition % / Composicion %
X SRy X s b L1 O
C Mn | SI Cr | Mo g P v MNb Ti B
Max - - - - - 30 | 30 - - - -
Min - - - - - - - -- - - -
Heal N | Sample N° | Lot | Prpe N° Max | - | -1 ~ | — ] -~ |3 ]| 30] « | ~ | -« ~
Colada N° | Muestra N®{ Lote N* | TuboN" Min - - - - - - - - - - -
25596 H 21 1132} 29 | 23 7 1 14 5 1 21 18
25596 1967445 71397 1384 P 21 1 131] 28 | 23 a8 1 14 5 3 22 17
25596 1967414 71387 1301 P 2% §14321 29| 23 B 1 14 5 2 19 17
52446 H 22 1361 29§ 24 7 1 16 [§ 1 24 1 21
52446 1967456 71399 1528 P 22 1 136) 28 1 24 i} 1 13 5 2 23 19
T52446 1967452 71399 1505 P 22 {1361 30 { 24 <] 1 14 5 1 23 19
52448 H 2t 132} 30§ 23 i 1 14 & 1 25 [ 17
52448 1267463 71400 1640 P 21 {1321 29 | 23 B 1 12 5 3 25 | 16
52448 1967462 71400 1605 P 21 1131 281 24 7 1 14 8 2 23 17
52460 H 21 §130| 29§ 22 7 1 12 5 1 26 { 15
52460 19567449 71398 1450 B 21 132 29 | 22 8 1 10 5 3 28 | 18
52460 | 1567448 71388 1408 P 21 {131 294 23 8 1 11 5 2 28 16
52461 H 23 {134 30| 24 B 2 14 3] 1 3 21
52461 1967498 71403 1867 P 23 {132 29 { 23 8 1 kA L] 3 30 19
52461 1867495 71402 1826 P 23 | 132] 29| 23 8 1 10 G 3 29 19
52461 | 1867495 71403 1829 P 23 | 132| 29 | 23 8 2 12 5 3 9 19
32461 1867476 71402 1802 P 23 1132 29 | 24 8 1 i2 5 2 25 ] 18
This cefiilicala 13 iwsued by a computenzed sysiem and [l (5 valid with elecionic Bignature. U 1he Grgnal cerncale T 1aae-mark Qreen colored
“Tenaris” is stamped. In case the cwner of the originat cenficate would releass a copy of it, he must attest its contomuly |0 the pegina! one taking
upen himsel! the resoonsibility for any untawful or not allowad use. Any alleration andior {alsificalion will be subjected (o M law.

ESte Cortieads 86 emis MEdians SISISa CoMPUIGNZA00 ¥ 66 vOMISHe Con M3 GECloncd, Bl Cerilicato GRging| posee Imares o 10go
Tenaris color vesds. En coso de que el poseedor del cartificado sntregua una copia, deberd gerantizar ka sontormidad con el onigingt haciéndose
raspangaliy por cualuier uso dagal o indebido. Cualquier alteracifn vio Ialsifieacidn estard sujela a la lay,
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Siderca 5.ALC

Dr. Jerge A, Simini 250
{B2804MHA) Campana
Buenos Alres, Argentina

(BS EN 10204 3.1: 2004 - 1ISO 10474 3.1B: 1991)

INSPECTION CERTIFICATE

699375

Number / Ndmero:

{54) 3489 433100 tel.

P aging:
age  Pagina (54) 3489 433405 fax

3/9

Date / Dia: December 21, 2012

Customer / Clienta: CHE'VRON POLSKA ENERGY RESQURCES

Customer’s Order ltem { Orden Cliente - ltem:

Cuslomar s Reference { Ref, dal Clante:

Manufacturers Works Order N° / Confirmacion de Venta:

8-00002 NIA 51578101
IManufacturing Process / Procesa de Manufactura: Producl Type / Tipo de Produclo: Surface / Superlicie:
SEAMLESS HOT ROLLED SEAMLESS STEEL CASING STRING INT BARE /EXT VARNISHED

Standard or Specification / Normas ¢ Especrficacionss;
APl 5CT + CHEVRON SR1-A OCTG96 + QCP 2050 Rev, 23

Sieel Grade 7 Grado de acero:
P 110

Ends / Extremos’
TSH BLUE

|&imensions / Dimensiones: Schedule / Cédula: Length ! Longitud: Quantity / Cantidad: 283 Pes/pz Neninal Weight / Paso Nominal:
9 5/ 8 X 0.545 INCH NIA 10865.94 FT 574176 LB 53.5 LBIFT
244,48 X 13.84 MM 3. SPEC 3311.94 MTS 260442 KG 79.62 KG/M

CHEMICAL COMPOSITION /. COMPOSICION QUIMICA

Composition 5 / Composician %
X 160 X 1000 NG
c Mn Si Cr | Mo s P v MNb Fl B
H  Max = - - - - 30 30 - - - -
Min - - - - - - — - - - -
HeatN° | Sample N°] LotN° Pipe N° [P Max ol - - - - 30 | a0 - - - -
Colada N° | Muestra N°§ Lot N° Tubo N° Min - - - - - - - - - - -
B2ab2 H 21 | 135 3 24 8 2 15 [ i 30 § 20
52462 1967475 71401 1738 P 21 135§ 29 23 8 2 11 6 2 30 19
52462 1967466 71401 1705 P 21 11337 30 | 24 B 2 13 5 2 20 118
H: Heat/ Colada Max: Maximum / Maximo Min: Minimum / Minimo P Proguct / Producio I

ion will be subjacted o the law,

This cariicate 15 ISsund by a computenzed system and R 15 vakil with clectroms signature, On 1he angnal certhicate the Uade-mark green colared
“Tonaris” 5 stamped. In case tha owner of tha oniginal certificate would release a copy of i, he must attes! its conformily to the original one laking

Esln CorTieado 5 Grile e s1ema NpIaEate ¥ 65 validada con ifs eleclrénica. Bl Cericado ofiginal poseg IMpress ef fogo
Tenurs cofior veeda, En caso de qus e paseedor def certificado entregis una copta, deberd garantizar a conformidad con el original hacléndose
respansabla por cuatquine use ilogal o indebido, Cualquisr atterackin yie leisificocidn estard sujeta a la ley.

upon himaell the responsitiity for any unlawful or not sliowed use. Any alteration andfor
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?Mjﬁ ng% i, G W%gm. Siderca 5.A.LC.
§§§ %,mé %\ %%ﬁ}% %ﬁg “?5 Dr. Jorge A. Simini 250
s Yt g (B2BOAMHA) Campana
Buenas Aires, Argentina

INSPECTION C ERTIFICATE Number / Nimero: Page / Pagina; g:g g:gg jgglgg ;:i
699375 4/9

(BS EN 10204 3.1: 2004 - 1ISO 10474 3.1B: 1991) Date / Dia: December 21, 2012
Cuslomer / Cliente: CHEVRON POLSKA ENERGY RESOURCES Customer’s Ordier ltem / Orden Clante - ltem; Customer's Reference  Raf, del Clienle: Manufacturer's Warks Qrder N° / Confirmacitn de Venta,
8-00002 NIA 51578/01

{Manufacturing Process / Proceso de Manufactura: Product Type /! Tizo de Producto: Surface f Superficie:
SEAMLESS HOT ROLLED CASING COUPLING TSH BLUE NIA

Standard or Specification / Normas o Especificaciones: Steet Grade ! Grado de acero: Ends / Extremos:

APl 5CT + CHEVRON SR1.A OCTG96 + QCP 2050 Rev. 23 P 110 NIA

Dimensions / Dimensiones: Schedule ! Cédula; Length / Longitud: Quantdy / Cantidad: 283 Pesipz Nominal Weight f Pesa Nominai:
N/A NIA N/A

269.9 MM

2 TENSILE TEST./ ENSAYO.DE TENSION
Specimen condition Specimen dimensions Test ¥.5. UT.s. Y.SJUTS]  Elongation / Alargamiento
Heat N* | Sample N° [ Zona| Lot N° Pipe N* Candicion de Ja probeta Dimensiones de (a prebata temp Eul 0,60 % Req,
Colada N | Muestra N° | Zona] Lote N* Tubo N° Ls B¢ 3 Typel O Size Area Temp, {Min: 110 tin: 125 Req. Max, Lo Min. o
Tipo Tamafio Seccidn | ensayo[Max: 140 Max; - - 4D
n in2 *C kst ksi mm % %

52420 ] 1967738 | E1 | 71410 810 B ] AW | Cs] L 0.A07 0.154 i 125.0 130.4 .60 50.5 .7 | 168
AM: As manufactured / Segun proceso de fabricacion Lo: Initial fength 7 Longdud inicial On: Onentation § Crientacian U.T.S: Ullimate tensilg strength / Resistencia
8: Body / Cuerpo Ls: Location of sampla / Unicacion de la muestra Req. Max: Required maximum / Maximo requerido Y.8: Yiekd strength / Fluencia
Cs: Cylindrical specimen / Muastra cillndrica Max: Maximum / Maximo Req: Required / Requetido
E1/E2: Ends of Sampling / Extramos de Muestra Mt Minimum / Minimo RT: Room lemperature f Temperatura ambiente
L: Longitudinal / Longitudinai Oht: Obtained / Oblenido $¢; Specimen condition / Condicion da la probets

——

Compostion % / Composician %
X100 b Vi) X1
C Mn Si Cr | Mo 8 P v Nb T B

H  Max - - - - - 30 | 30 - -~ - -
_ [ T T A I e T
HeatN® | Sample N®{ LotN® PipeN" P Max | - - - -~ - | ]3| - - - - ‘
Cotada N° | Muastra N°| LoteN* | Tubo N° Min - - -1 -] -1 - =1 T -1 —T1= !mﬁmﬁ@
52420 H 26 125 24 [ 96 | 24 ) 1 1 61 681 21 312 SO IMTERRHATCMAL 233

Tnis cerhicale 13 issuBd DY & COMPUIBNZET SYSIE Bnd A 15 VAT Wi STeirons signalure. On the onginal cerbhicate e mddmark green colored
"Terais” Is stampad, In czse the owner of the origina) cartificale would rmtesse a copy of it, he must attest s confommity to the original bne taking
upon himsedf the responsitiity for any unlawiul of riot alowed uge. Any alleralion andlor falsifcation will be subjectad io the law.

Esta ceilifoade se anwié niedianle sstoms COMPULanzads y 68 vatdass Gon Ima Secromen, Bl Corneaas angnal posed impreso of g
Tenanis color verde. En caso do que ef poseedar del certificads eRifegue ufa copia, debert garnlizar la confosiidad con ol origing! heckndose
respansable por cuakivier ugo tlegal o indebido. Cualquier alteracian yio Taksificacitn estars suieta a la oy,

FOR03171
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Siderea S.ALLC.

Or. Jorge A, Siminf 250
{B2BR4AMMHA) Campana
Buenos Aires, Argentina

(BS EN 10204 3.1: 2004 - SO 10474 3.1B: 1991)

Customer’'s Order llem / Qrden Chente - Hem;

Customer { Cliente: CHEVRON POLSKA ENERGY RESOURCES

INSPECTION CERTIFICATE

Number / Numero:

699375

Page / Pagina:

5/9

{54) 34589 433100 tel.
(54) 3489 433405 fax

Date { Dia: Decemher 21, 2012

§-00002

Cuslomer s Referance / Ref, del Clignie:
NiA

Manufacturer's Warks Order N° 7 Confirmacian de Venta:
51578/01

Manufacturing Process / Proceso de Manufactura:
SEAMLESS HOT ROLLED

Product Type / Tipo de Producto:
CASING COUPLING TSH BLUE

Surface ! Superficie:
NIA

Standard or Specification / Normas o Especificaciones;

Stee! Grade / Grada de acerc:

Ends ! Extremos:;

APl 5CT + CHEVRON SR1-A OCTG95 + QCP 2050 Rev. 23 P 110 NIA

Dimensions / Rimansiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 283 Pecs/pz Nominal Weigh! / Peso Nominal:
NIA NIA N/A

269.9 MM

CHEMICAL COMPOSITION / COMPOSICION QUIMICA

Composition % / Composicion %
X100 X W BR EHECY
C M SifCrfsi 5 P VINDI T B
H  Max - - - - - 0| 30 - - - -
Min = e - - - - - - - -~ -
HeatN® | SampleN® | LotN° PipeN® [P Max - - - - - 30 § 30 - - - -
Colada N° | MuestraN*| Lote N® | Tubo N* Min ~ - - = = - — - - - —
52420 1967736 71410 810 P W/ | i26] 23 a7 24 1 14 1 2 3 2
52420 1967735 71410 801 P 26 1 125]1 24 ) 98 | 24 1 14 3] 3 4 2

JH: Heat/ Coiada

Max: Maximum / Maxima

Min: Minimum / Minimo

P; Product f Producto I

L ——
~ | Type/Tipo: Charpy V Crientation/Orientacion: T Unit / Unidacd: J
- |PosivonfPosicion:; - Temp: 0 UnitfUnidad:°C  Jind.Min.Req: 32 Req.Min.Avg: 48
: HeatN® | Sample N° ] Lot N° Pipa N* T Size / Tamaho Resuils / Rasultados
Colada'N' | Muestra N* | Lote N° | Tubo N° Ls S¢ °c in q Z 3 Ava,
52420 136-7'-7-56 71410 810 B AM Q 0.38x0.39 a0 84,0 2.0 85,3

AM: As manufactured / Segin proceso de fabricacion
Avg: Average / Promedio
B: Body / Cuerpo

Ind. Min. Req: individual Minimum Required /
Requerido Minimo Individual
l%: Location of sample / Ubkacion de la muestra

Req. Min, Avg: Required minmum average / Promedio
mirimo requerido
Sc: Spacimen condition { Condicién de 1a probela

T.¥: Test lemperature / Temperatura de ensayo
T: Transversal / Trar
Temp: Temperalu%};@ T

This corldizate 15 1ssued by a compulenzed Myste*t”n 04 1115 vislid with eleclronic Ssgnatute. On INe ongmal Cordtati A Hane-mars freen caloteds
“Tenaris™ is stamped. . In case the owner of tho original cadificats would release a capy of i, he must atfest &3 canformity 1 Lhe criginal one 1aking
upon Bisall tha responsibilily for any unlawiul o net allowed uga, Any alleration andfor falsification will be subjected 1o the law

enads color verds, En case de qua el poseedor del certificadn enlregus una copia, deberd garantizer la conformidad con el original haciéndose

51 CoTLICaUD 56 0nvle MEGhanta sitema COMPUISHERNS ¥ &4 VIRIous Ton T craiamcn, Bl cAnicels oramal poses IMprasy el inge
Ti
responsabla por cudlgueer usa itggal o indebide, Cuslquier alterackbn v fatsilicacion estard sujela a la ley.

FORO03171
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Siderca S.ALLC.

Dr., forge A, Simini 250
{B2804MHA) Campana
Buenos Aires, Argentina

INSPECTION CERTIFICATE

(BS EN 10204 3.1: 2004 - ISO 10474 3.1B: 1991)

Number / Mémero:

699375

Page / Pagina:

6/9

{54) 3489 433100 tel.
{54) 3489 433405 fax

Date / Dia: December 21, 2042

Customer 7 Cliente: CHEVRON POLSKA ENERGY RESCURCES

§-00002

Cuslamer’s Order ltem / Orden Cliente - ltam;

Cuslomer’s Referance f Rel. def Clienle;

NIA

Manufaclurer's Works Order N* / Confitmacidn de Vanta:
51578101

Iranufacturing Process / Proceso de Manufaciura;
SEAMLESS HOT ROLLED

Product Type / Tipo de Producta:
SEAMLESS STEEL CASING STRING

Surface / Superficie:
INT BARE /[EXT VARNISHED

Standard or Specification /! Normas o Especificaciones:
AP 5CT + CHEVRON SR1-A OCTGS6 + QCP 2050 Rev. 23

Steal Grade / Grado de aceno
P 110

Ends / Exlremos:
TSH BLUE

fDimensions / Dimensiones: Schedule / Cédula: Length / Longdud:
9 5/8 X 0.545 INCH N/A
244,43 X 13.84 MM R3. SPEC

Quantity ! Cantidad: 283 Pes/pz
10865.94 FT
3311.94 MTS

574176 LB
260442 KG

Nominal Weight / Peso Nominal;
53.5 LBIFT
79.62 KG/M

oo HYDROSTATIC TEST / PRUEBA'HIDRAULICA

Pressure / Presion Time / Tiempo Resulls | Resultado
Unit f Unidad. Value [ Valor Seconds / Segundos
PSi 10.056 5 Satsfactory / Satusfactono

‘HEAT TREATMENT / TRATAMIENTO TERMICO

Heat ireatment / Tratamieata térmico; Pipe { Tubo

Tamperature Scale / Escala de Temperatura: celelus

Quench media of heat treatment process / Medio de enfriamento del tratamiento térmico; WATER

Type Temperature Tolerance Duration
Tipo Temperatura Tolerancia Buracién
(Mins.)
QUENCHED B850 30 55 40
TEMPERED 500 -20 20 66
Heat treatment / Tratamiento térmico: Goupling / Cople
Quanch media of heat treatmen? process / Medio de enfriamente del tratarmento térmico; WATER
Temperature Scale / Escala de Temperatura: celcius
Type Temperalure Tolgrance Duration
Tipa Temperalura Tolerancia Duracion
{Mins.)
QUENCITED 50 T %5 70 HHSPRETER REVIEWED
TEMPERED 585 15 15 118 GG PTERMATIONAL 223

This certiicale s 155u2d by @ computerized system and it is valid with BleCHGNIG Signlure. n (he enginal caruhtale the lende-mark green celored
“Teaars” is siamped. In case tho owner of the original ¢ertBoate would releass a copy of it. he must allest its confarmily lo the ongingl one taking
upan kimsall tho responsisdily for any unlawful or not skowed use. Any alterahon andior falsification wil ba subjecied tu the law.

Este ceskiheada s emite medianl S:slena compulanzedd y es vaidadn con frma Glecianita, Bl Certiicado orgnal posee smpress e oga
Tenarnis oolor verde. En case de que el poseedor dal certificade entregue una copla, deberd garantizar ta cenformidad con el origingl haciéndose
Tesponsable por cuakuier uso degal o indebido. Cualquier alteraciin yo falsificaciin eslad sujela a i ley.

FOR03171
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:‘w AT BT %%;mx Siderca S.ALC.
1 s E}%ﬁ% @‘"’@ g % }E{% Dr. Jorge A. Simini 250
St o il {B2BO4MHA) Campana
Buenos Aires, Argenting

INSPECTION CERTIFICATE Number / NUmero: Page / Pagina: {54) 3489 433100 tel.
{54) 3489 433405 fax
699375 719
(BS EN 10204 3.1: 2004 - 1ISO 10474 3.1B: 1991) Date / Dia: December 21, 2012
Customer { Cliente: CHEVRON POLSKA ENERGY RESOURCES Customer’s Order Hem / Orden Chente - Ham; Customer's Relerance  Rel. 0el Ghente: | [Mamiaciurer s Works CGrder M- 7 GoRmacion de vanta:
8-00002 N/A 51578/01
[Manufacturing Process f Proceso de Manufactura: Product Type ! Tipo de Producio: Surface I Superficie:
SEAMLESS HOT ROLLED SEAMLESS STEEL CASING STRING INT BARE /EXT VARNISHED
Standard ar Specification / Narmas o Especificaciones; Stee! Grade / Grado de acerg. Ends / Extremos:
AP1 5CT + CHEVRON SR1-A OCTG96 + QCP 2050 Rev. 23 P 110 TSH BLUE
Dimensions / Dimensiones: Scheduie f Cédula: Length / Longiiud: Quantty ! Cantiiad: 283 Pcsipz Nominat Weight / Peso Nominal:
9 5/ 8 X 0.545 INCH Nia 10B65.94 FT 574176 LB 53.5 LBIFT
244.48 X 13.84 MM R3. SPEC 3311.94 MTS 260442 KG 79.62 KG/M
T —————————————— At bttteeeeeeeeeeeeeseeererreT T -
Congition / Condicidn rDescriptiun { Descnpeion Result / Resisltado
Drift Test { Contrel de mandni {Diam) 8.5inches / 2159 mm
Pipe residual magnetism / Magnelismo remanente de tubc 30 GAUSS
Grease on exposed thread ! Grasa en rosca expuesta KENDEX
Grease on assembled coupling / Grasa en cupla montada AP MODIFIED 5A3
End protectors / Protector de extremo CLOSED LIFTABLE STEEL PLATE AND PLASTIC PROTECTOR FOR CASING >=5 1/2*,
Inspection scope { Alcance de la inspeccién MILL AUDIY INSPECTION WITH TRACKING FROM THE COUPLING STOCK ROLLING.
Band color per steel grade / Bandas de color por grado de acero WHITE
Inspected by ! Inspeccionado por QTC INTERNATIONAL Satisfactory / Satisfactorio

MENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Supplementary Information
) Informacion Suplementaria
~ FMANUFAGTURED BY TENARIS SIDERCAT “FABRICADD POR TENARIS SIDERCA"
1"ACIERAGE FROCESS* *PROCESO DE ACERACION"
STEEEL MAKING PRCCESS: EAFJL.F. AND CONTINUOUS CASTING - FULL ALUMINIUM KILLED AND FINE GRAIN FABRICACION DE ACERQ: FUNDICION POR ARCO ELECTRICO ¥ COLADO CONTINUO - ACERO CALMADO AL ALUMIN
{FRACTICE. ] PRACTICA DE GRANG FIND
-THE LF PRACTICE INCLUDES ARGON RINSE AND A FINAL INJECTION OF CALCIUM SILICIDE WIRE FOR -LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE AGITACION POR ARGON Y UNA INYECCION FINAL DE U
MICROINCLUSION SHAPE CONTROL. VARILLA DE SILICILRO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE EVENTUALES MICRCINCLUSIONES.
-MATERIAL FREE FROM MERCURY CONTAMINATION, -MATERIAL LIBRE DE CONTAMINACION DE MERCURLO.
*ROLLING PROCESS” *PROCESO DE LAMINACION®
-MANUFACTURING PROCESS : SEAMLESS HOT ROLLED. -FABRICACION DE TUBC: LAMINADO EN CALIENTE Y SIN COSTURA,
TCONTROLS® *CONTROLES" .
-VISUAL AND DIMENSIONAL INSPECTION : SATISFACTORY. -CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO, e &2
THia CoTibeals /s 1550nd Gy 8 COMPUIGNZED SyGiamm O AL 15 e Wi Slecioms spnatare. On e ohgnal Cerilicale 1he Gada-mark green Goereo rsssa T HTERG S Gl METENIS SISIema AnPUIRNZR00 y 65 YaRaaan Con G Maclanica, Bl Cericato ongnal posas Aeso & 1go
.| Tenadis® is slamped. In case the oaner of the onigingd centificale would refease a capy of i, he must alles! its confority 10 the Grignal one faking Tenaris cotor vérde. En caso de que el poseedor del certificado éntregue una copia, deberd garantizar fa conformidad con el originat hacléndose
upen kimsalf the respensiiity for any unlswlil or not aowed use. Any alteralion andfor falzification will ba subjectad 1o the aw. rgsponsabla por cuslguier uso degal o indabido, Cunlquier aflaraci&o vio falsficacién estard sujata a la lay.
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Siderca S.R.1.C,

Dr. lerge A, $imini 250
(B2804MHA) Campana
Buenios Aires, Argentina

INSPECTION CERTIFICATE

(BS EN 10204 3.1: 2004 - ISO 10474 3.1B: 1991)

Number / Nimero:

699375

Page

8/9

(54) 3489 433100 tel.

/ Pagina:
(54) 3489 433405 fax

Bate / Dia: December 21, 2012

Customer / Grenle: CHEVRON POLSKA ENERGY RESOURCES

8-00062

Customer’s Order llem / Grden Chente - llen:

Customer’s Refarence { Rel. del Clente:
NIA

Manutacturer's Works Order N° / Confirmacion de Venta:
51578101

Manufacturing Process / Proceso de Manufactura:
SEAMLESS HOT ROLLED

Product Type { Tipa de Producte:
SEAMLESS STEEL CASING STRING

Surface ! Superficie:
INT BARE /EXT VARNISHED

Standard or Specification / Normas o Especificaciones:
AP! 5CT + CHEVRON SR1-A OCTG96 + QCP 2050 Rev. 23

Steel Grade / Grado de acero:
F 110

Ends f Extremos:
TSH BLUE

Schedule / Cédula:
NIA

Dimensions { Dimensiones:
9 5/ 8 X 0.545 INCH
244.48 X 13.84 MM

Length / Longitud:

R3. SPEC

Quantity / Cantidad: 283 Pes/pz
10865.94 FT
3311.94 MTS

574176 LB
260442 KG

Nominal Werght / Peso Nominal
535 LBIFT
79.62 KG/M

-+ SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Infermaci

Supplementary Informaticn

6n Suplementaria

[NMATERIAL CONDITIONST
-NOT REPAIRED BY WELDING.

*STANDARDS

-EDITION OF REGULATION: AP] 5CT 9th - July 1,201

"“CONDICIONES DEL MATERIAL"

-NO REPARADO POR SOLDADURA,

“NORMAS

-EDICION DE LA NORMA: APIS CT 9na - JULIO 2011

Addilional Information
Infarmacion Adicional

Additional Information
lnformacion Adicionat

[FIFE NON DESTRUCTIVE TEST ACCORDING TO SR SATISr s Tore

INSPECTION METHODS: U.T, LONGJTRANSV. (EXT./ INT.) NOTCH § % + MP.1, LONG./TRANSV. (EXT./INT.)
ENDS + SEA ON BOTH ENDS.

WALL THICKNESS MONITORING U.T.: SATISFACTORY (400% HELICAL PATTERN).

FULL LENGTHDRIFT TEST - GATISFACTORY

COUPLINGS NON DESTRUCTIVE TEST: SATISFACTORY.
INSPECTION METHODS: W.M.P.I LONG, (EXT/ INT.).

MARKING

tMarking
Marcacion

Marking
Marcacion

- &% Monograma f Monogram SIDERCA
= NNNNN = Nomero de tubo / Nor of pipe
= LLL = Longitud / length

-PPP = Pesa / Weight

- @) = Monograma / Monogram API

- MMYY = Mes Ao Month | Year
~¥YIT = Afiof Trmestre Year / Quarler
- HNXOOOKK = Colada f Heat

QTS INTERNATO)

L 233

This ceniiicale s issued by 8 compulerized sysiem 0o 4 Fs vain with Sleciranic sgnalure, O the origmal cerlificale Ihe trade-mark Green coioned
“Tenaris” is glamped. In czee the cwner of the origina! cerifoals would tefaase o copy of it. har must altest its confamity 10 Ihe orgnal ane taking
upen himsell the responsisdity far any unlawiul or not aowed use. Any alteration andiar falsification wil ba subjected o the law.

Rsle cenidicato se emily medianle sislema COMPAARND ¥ 63 Va0atn ton ks seciGreea, | B caril tano ongingl posee impnesa o lago
Tenaris color verde. £n coso de que ol poseedor del cenifizado entegue una copio, debord garanhzar Ja conformidad con ef onginal hociéndosa
responsabile por cualuier uso lenal o indebida, Cunlquier alteracian yio Talsificacion estard sujela o 12 lay.
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ST B Siderca S.ALC.
&mﬁ% Eﬁg Dr. forge A, Simini 250

($2804MHA) Campana
Buenos Aires, Argentina

{54) 3489 433100 to!,
{54) 3489 433405 fax

INSPECTION CERTIFICATE

Number / Nemero: Page / Pagina:

699375 9/9
Bate / Dia: December 21, 2012
Customer s Relarence | Ref. del Clente:

(BS EN 10204 3.1: 2004 - 1SO 10474 3.1B: 1991)
Customer / Ciiente: CHEVRON POLSKA ENERGY RESOURCES

Customer’s Order tam { Orden Cliente - llem: Manutaciurer s Works Order N° 7 Confirmacion de Venta:

8-00002 NIA 51578101
Manufactunng Process / Proceso de Manufactura: Product Type / Tipo de Producta: Surface ! Supericie;
SEAMLESS HOT ROLLED SEAMLESS STEEL CASING STRING INT BARE JEXT VARNISHED

Standard or Specification / Normas o Especificaciones:
APl 5CT + CHEVRON SR1-A OCTGY96 + QCP 2050 Rev. 23

Sleg! Grado ¢ Grado de acero:

P 110

Ends / Extremos;
TSH BLUE

IDimensions / Dimensicnes: Schedule ) Cadula: Length / Longitud: Quantity / Cantidad: 283 Pcsipz Nominat Weight / Peso Nominak:
9 5/ 8 X 0.545 INCH N/A 10865.94 FT 574176 LB 53.5 LBIFT
24448 X 13.84 MM R3. 8PEC 3311.94 MTS 260442 KG 78.62 KG/M

MARKING / MARCACION

Stenciling (Pipe)

Estarcido {Tubo)

ey ———————a T — —
TENARIS SD 5CT0117 @ Y/T SF 8 5/8 53,5 P S $2 P10000 TSH BLUE SD DA8,500 5/1578.01 CHEVRON ONSE-QTC

Stenciling (Pipa)
Estarcido (Fubo)
2012-622 MADE IN ARGENTINA FHNXXXXX NNNNN LLLL

Stamping (Pipe})
Punzonado {Tubo)

ﬁ SD 5CTO117 @ Y/T 8 5/8 53,5 P HNXXXXX

This 15 to certify that the product descnibed here has been manutaciured, sampled, tested, and inspected In accoroance with
purchaser order requirements. This cerlificale is not a declaration of origin nor may it be used as a deciaration of origin.

Por ¢l presente cerliicamos que ef materal aqui descrite ha sido fabncado, muestreade, ensayado e inspeccionado de
acuerdo & los requisitos de su orden de compra. Este cerlificado no as, ni puede ser usado, como una declaracin de origen,

CUSTOMER . THIRD PARTY

TENARIS QUALITY DE

ARTMENT SIGNATURE

IMSPECTION COMPANY
COMPANIA DE INSPECCION

QUALITY CERTIFICATION DEPT
DEPTO. BE CERTIFICACION DE CALIDAD
GONZALEZ Estehan

CHIEF OF QUALITY CERTIFICATION DEPY.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD
AYERBE Eduardo

0 Lo d)
22 20T

S 38

This corblicata 15 155U0d by A compulenzed systea and 15 vimd with GIeclronis signeture. On Lhe ongnat cartlicala (he Wade matk green colofed
"Tenaris” is stamped. In case the owner of the original certiicate would release a copy of il. he must atlest its conformity to the crignal ona taking
upon Wimsell the responsititity for ony unlawful oc not aowed use. Any alleration andlor falsilication wif ba subjectad to the law.

Esle corlfioaso s emite inediants sislend compuldreads y 65 vohdado oon ivnd elecrénita. B ceniicads oniginat posee impreso ¢ g
Tenans color varde, En caso de que el poseedor del cerificado entregus unn copia, deberd garantizar la conformidad con ef original haciéndose
rezponsable por cuakywer usa iegal o indebido. Cuniquier aftaracion o falsificacion estard sujeta @ la fay.
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